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P 175N HYE PB-A5200 5200mAh
5 4 AR Chinese
Name of Sample | & g POWER BANK PB-A5200 5200mAh
English
HR%e 1113040009
Sample No.
EXTX 20 2femith (L) HRAT
Consignor NEXcell BATTERY CO.,LTD
LYl o fermit (L) HRAT
Manufacturer NEXcell BATTERY CO.,LTD
P AR (ETRRBIERNZNS RRRRETH)
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method |OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.5/Amend. 1 38.3
)z A BAE (ETRREVERNZNS REAFETH
o ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.5/Amend.1 38.3
b, SRERD2) g
Appearance White Plastics cement shell
; S
G2 T EE 2013-04~01 RMAL I | 5013-04-03 ~ 2013-04-19
Accepted Date Test Date
: o BERE AL I IR ah ; phahy s AMERE B ik 7S L SRl R
AR A H
Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge
SR, ZHEMFEREE (RTEREYZHROENE RS REFM)
: ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3FRAEZ K.,
B8 The sample has passed the test items of UNITED NATIONS. Recommendatiens on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
Conclusion ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3.
4% H ] (Date) y, 7-2013-04-22
& o] 7 i fE A j ZRechargeable Lithium Battery.
/-
Comment
ik / ok LA AL
2 /
Consignor
Addr?ess Post Code
P :p& | KR T ,&ﬁ% %% ¢ 4 5
Approver: = Checker: Compiler: I
LS

Title:

BB TFEIf (Vice chief engineer)
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i 3 ey o
| RS @ﬁﬁﬁi"’*’ﬁﬁ il BRER | AAsw | S
ame 0 es naa remen .
No. Haiia Clause Number of Standard Test Result | Conclusion | - Remark
gt_-_ﬁﬁﬂ CRT-Ta I Bt 903 i 0 2 1 mssm_tfﬁiﬂ
FAt) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 iR | WLI{Z 1
1 Hﬁﬁﬁl % T.1 o ) See Appendix 1 % /
Altitude UN Manual of Tests and Criteria Section Passed
simulation ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.1
?ﬁﬁﬁ (#&'T’fﬁlﬂ@‘b‘i%ié%mi]ﬁs{-ﬂ R AR ]
F) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 i | fLpk 2
2 AR T2 See Appendix 2 % /
Thermal test UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.2
gﬁm (%ﬂjﬁ‘.lﬁ_’éﬁ/mi/éiﬁm’-fﬁik-ﬁ A5G FIbR
= ) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 if | MLt 3
3 . ?Ez;’] ¥ T.3 ;;E%ﬁpendix 3 B /
Vibration UN Manual of Tests and Criteria Section p d
ST/SG/AC. 10/11/Rev. 5/Anend. 1 38.3 Test T.3 i
TR E SR A AR e
ik Fil) ST/SG/AC. 10/11/Rev. 5/Anend. 1 38.3 & | pHE 4
4 % T.4 See Appendix 4 i /
Shock UN Manual of Tests and Criteria Section P d
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.4 asse
%}rﬂ ca&ﬂm%m‘/@ﬁﬁm@u% WA A
FAity ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 if | PB4 5
5 ! % T.5 S):Eﬁlf;pendix 5 ks /
External short |uN Manual of Tests and Criteria Section P d
circuit ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.5 HES6
gﬁggbﬂ T T b R E M R DTS e AT E |
Ft) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 if | il fif 33
6 BE  lere o i s | A /
Crush UN Manual of Tests and Criteria Section e p d
ST/SG/AC. 10/11/Rev. 5/Amend. | 38.3 Test T.6 i
H;;»H;fffﬁl‘%%m}.mm/ﬁwﬁ Ty ar |
SG/AC. 10/11/Rev. 5/Amend. 1 38.3 ik i
7 i 1.7 ;e:frf zndix 7 &% /
Overcharge UN Manual of Tests and Criteria Section op p
ST/SG/AC. 10/11/Rev. 5/Anend. 1 38.3 Test T.7 o
u;e;» (?t?/fiﬂﬁi&miéﬁmféw{% TR F bR h]
EE ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 i | I} B3
8 e s % 1.8 ;éf{f Sndix 8 aH /
Forced discharge |UN Manual of Tests and Criteria Section pp Pn
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.8 assed
BRI A AR 21°C IR IR A < /%
Test Environment Ambient temperature:21°C, Ambient humidity:/%
Condition
Rt B )
PN @, Bib 'f'ﬁ' A Test Item
Subcontracted Test NLERE £ #R / R4 /
Condition Subcontracted | Name Post Code
Laboratory Mo, 2tk / 9,1 /
Address Tel

4
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A5 : RRFA LA | FER
No. Name of Test Items Altitude simulation
%5 Sample Status FE | FA%LE| RE | FHLAE | MassLoss| Residual |FE
Sample Mass oCcv Mass oCcvV OCV  |Other
No. /g N /g N 1% /% Event
C5e A3
001 | o OCKRRE | 1443560 5.23 [144.3671 5.23 0.00 | 100.00 | o
002 | jororrn® o |143.8257| 517 |143.8387| 5.17 0. 00 100.00 | ©
003 1Y £ 76 144.7259 |  5.23
E1C Bullly haceed ; ! 144.7370 | 5.23 0. 00 100.00 | ©
004 1ICYCTE &= Fa
e s | 1443538 521 |144.3M7| B2t 0. 00 100.00 | ©
50CYCE4 %
005 | sociernrrn o | 1447203 520 [144.7161| 5.21 0.00 | 100.00 | ©
S50CYCE 4
006 | socve Fulty sarged | 144.2409 | 5.21 | 144.2566| 5.21 0. 00 100.00 | ©
50CYCse4=7ey
007 | socve rorer hemged | 145.3880 |  5.22 | 145.3974| 5.22 0. 00 100.00 | ©
008 50CYC5e4Fe
5000 oty aeiced | 145.4689 |  5.20 | 145.4804| 5.20 0. 00 100.00 | ©
)/L—F.ﬁ-i E'This space intentionally

Fix: L-R V-RA D-MA R-AE P-RX 0-RRR. LARA. LBK. LHEE ARK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% 5 RBFE LA | AR
No. Name of Test [tems Thermal test
Ha| Haws Ll 2 B BB Al | g gah k| # 0| A4k
%5 Sample Status RE |FéEEE RE | F%%/E| Mass Loss| Residual | &
Sample Mass ocv Mass ocv OCV |Other
p
No. /g A% /g V /% 1% Event
001 | snorn e |1443671| 623 |14a2011| 6.2 0.05 | 100.00 | o
002 | oyerirh® o |143.8387| 5.17 [ 143.7614| 5.16 0. 05 99.81 | o
003 | ookl . |144.7370| 5.23 [144.6595| 5.24 0.05 | 100.00 | o©
004 | yoren® o |144.3747| 521 [144.3219| 5.21 0.04 | 100.00 | o
005 | goccmesn |1a4.7161| 5.21 [144.6437| 5.21 0.05 | 100.00 | o
006 | sooepironr® |144.2566| 521 |144.1787| 5.21 0.05 | 100.00 | o
007 | spovcrorri® 11453974 5.22 [145.3280 5.22 0.05 | 100.00 | o
008 | soveperh® o |145.4804| 520 |145.4051| 5.21 0.05 | 100.00 | o
:/L-.F':u:E:This space intentionally

left blank

Fix: L-k V-RA D-MK R-2E F-RK -k, LAA. LK. LHE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




LA LA R AT
BB R E-HAS

SRICI Testing Centre Test Report— Appendix 3 NO. 1113040009
5/11
A5 ; BRAR LA | R
No. Name of Test Items | yipration
Ha | Haks el Bl | REEAY lggigx | faes| ke
S5 Sample Status RE FRELE| RE 349, JE | Mass Loss | Residual | JL%
Sample Mass ocv Mass oCcv ocv Other
No. /g A" /g A% /% /% Event
1CYCHE4 7 HL
001 | errs®n® o |144.2011| 5.25 |144.2912| 5.25 0.00 | 100.00 | o
1CYCSE A= o i -
002 | | oroiRk® o |143.7614| 5.16 |143.7615[ 5.16 0.00 | 100.00 | o
1CYCHEA FE L
003 | |eqoEERE o |144.6505| 5.24 |144.6596 | 5.24 0.00 | 100.00 | o
004 | jopacm®rd o [144.3219] 521 |144.3222] 5.2 0.00 | 100.00 | o
005 | soovcronskt o |144.6437| 5.21 |144.6489| 5.21 0.00 | 100.00 | o
006 | vkt o |144.1787| 5.21 |144.1792 5.21 0.00 | 100.00 | o
007 | gocrcdn . |145.3280] 5.22 |145.3284| 5.21 0. 00 99. 81 0
008 SOCHCER X 145.4051| 5.21 | 145.4055| 5.21 0.00 | 100.00 | o

50CYC Fully charged

LT 2

This space intentionally

left blank

Fix: L-R V-RA D-M4R R-E F-RX 0-R#R. LRA. LBK. LHE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 i ISR B L AR ik
No. Name of Test Items Shock
X RIS Aft
B HRRA A Before R/ After FERE i | 2
prt S m;r S t“:; F¥ | A%eE| ME |A#L/E| MassLoss | Residual -3
Sample e S Mass OoCv Mass oCVv OCV | Other
No lg N /g N 1% 1% Event
001 | jorliiek® . |144.2012| 5.25 |144.3455| 5.24 0. 00 99.81 | o
002 | e Rn o |143.7615| 5.16 |143.8154| 5.15 0.00 99.81 | ©
——
003 | iR o |144.6596| 5.24 [144.7129| 5.23 0.00 | 99.81 | o
004 | ycEdn o |144.3222| 5.21 |144.3801| 5.20 0. 00 99.81 | o
005 | somrrss®® o |144.6489| 521 |144.6939 [ 5.20 0. 00 99.81 | o
50CYCTE 47
006 | sooumrersh® o |144.1792| 5.21 |144.2358| 5.20 0. 00 99.81 | o
50CYCIE4 78 ~
007 | soomcreree®® . |145.3284| 5.21 |145.3759| 5.20 0. 00 99.81 | o
008 BOCYC5E 476 1 .
R o | 145.4055| 5.21 | 145.4561| 5.20 0. 00 9.81 | o
J—FEFTMS space intentionally

&iE: LK V-IRA D-fRK R-E F-RK -k, LRA. LBK. LHE. LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% : R B 4 A SR o
N, Name of Test Items External short circuit
¥ o -
s HaRs H R m R &R HAL
Max. External Temperature Othet Bvent
Sample No. Sample Status C ther Even
ICYCHEAFuHL
001 1CYC Fully charged 99.6 0
ICYCSER T H
002 ICYC Fully charged 55.5 o
1ICYCSE 475
003 1CYC Fully charged 55.6 ©
1CYCSE4= 7o e
004 1CYC Fully charged 55.7 0
50CYCIEATTEHL
005 50CYC Fully charged 55. 1 0
50CYC5E4= 75
006 50CYC Fully charged 55.1 9
50CYCsE 4 7o
007 50CYC Fully charged 95.2 0
50CYCIE A HL
008 50CYC Fully charged 54.3 0
DT This space intentionally left

blank

Fix: D-RRAK R-E P-RK -k, LRK. LR
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 RBHE LA | HiE
No. Name of Test Items Crush
2 g
Hoethg ook M#;ﬂilﬁlégm& EAE
Sample No. Sample Status ax; Xte"';aec emperature e
1CYC 50%7F &
00 1CYC 50% Capacity 20.1 o
1ICYC 50%Z &
o1 1CYC 50% Capacity 20.1 0
1CYC 50%% &
e ICYC 50% Capacity 20. 2 0
1CYC 50%% &
o1z 1CYC 50% Capacity 20.2 0
013 ICYC 50%% & _ .

1CYC 50% Capacity

LT H This space 1nbt]eanntk10nally left

&iE: D-FR F-R K 0-RMK. LARX.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 ; BRBAA LA | L
No. Name of Test Items | Oyercharge
5 H R A HEq %
Sample No. Sample Status Other Event
014 1CYC5E4s e HL 0
1CYC Fully charged
ICYCIEA TR 0
015 1CYC Fully charged
ICYCHEA= TR H,
016 ICYC Fully charged o
ICYCSE R T H, o
017 1CYC Fully charged
50CYCSEA o Ha
018 50CYC Fully charged 0
50CYCHE 4 78 Ha
019 50CYC Fully charged @
; 50CYCEAFo L
020 50CYC Fully charged Y
031 50CYCTEA T8 iy 0

50CYC Fully charged

BFEE This space intentionally left blank

&ix: D-fBIRk F-R K 0-Zffik, LAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 8 BRI B L AR o il 7S E
No. Name of Test Items Forced discharge
#%gﬁ% #&‘R#& _ﬂ.%ﬂl’g
Sample No. Sample Status Ohés Byt

1CYCSEAS Tl L

022 1CYC Fully discharged Y
1CYCHEAE T R

023 1CYC Fully discharged Y
1CYCSE4 T

024 1CYC Fully discharged 0
ICYC5E4STH

025 1CYC Fully discharged 0
1CYCSE4=TH

026 1CYC Fully discharged O
1CYCSE 4T

027 1CYC Fully discharged 0
1CYCSE A Tl Hy

028 1CYC Fully discharged 0o
1CYC5E4S T

029 1CYC Fully discharged o
1CYCSEATHE

030 1CYC Fully discharged o
1CYCSE4=THUH

031 1CYC Fully discharged 0
50CYCHE i

032 50CYC Fully discharged O
50CYCIE AT

033 50CYC Fully discharged O
50CYCHE A

034 50CYC Fully discharged O
50CYCHE AR

035 50CYC Fully discharged o
50CYC5E 40T

036 50CYC Fully discharged 0
50CYC3E TR s

037 §0CYC Fully discharged 0
50CYC5E AT L

038 50CYC Fully discharged O
50CYC5E A~ T H

039 50CYC Fully discharged 0
50CYCoe A Ti

040 50CYC Fully discharged O
50CYC5E A Tt

041 50CYC Fully discharged O

&ix: DRk F-RK 0-RMih. TRX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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